INTEGRA 4WD
VANNING-PRESTO

RADIO CONTROLLED OFFROAD RACING BUGGY KIT

@Sophisticated double-wishbone independent suspension on all four wheels with four-wheel drive for maximum traction

@ Race-proven square-section 17S aluminum alloy ladder frame is strong and light. Accurate alignment of all components
iIs assured.

@®Coil springs with special oversize oil-filled shock absorbers for top handling on even the roughest tracks.

@Front suspension has compound caster upper wishbone angle plus kingpin angle for top directional stability after jumps.

@®Mid-ship engine position balances buggy perfectly, minimizes inertia for quick maneuverability, and optimizes weight
transfer for acceleration.

@®Special lightweight three-piece wheels, custom fuel tank, heavy-duty servo saver and special high-grip knobby
tires are included.

.21 SIZE

PRESTO
KIT No. 3059

VANNING |
KIT No. 3058

THE FINEST RADIO CONTROL MODELS

ENGINE .21 CLASS RADIO 2 CHANNEL MUFFLER & MANIFOLD NOT INCLUDED |




2 CHANNEL RADIO SYSTEM CHECK YOUR RADIO SYSTEM REQUIRED TOOLS

Follow the instructions that came with your radio system to check |

A two channel, 2 servo radio control sys-

- : . b out its operation, These ARE included with the
m . . .
1 : is required for Leklal this kit. The You will also need to supply your radio with the proper number | kit
various components aré pictured below. of batteries (usually 7 or 8 in the transmitter and 4 for the re- |
ceiver. )
TRANSMITTER 1.5mm allen wrench J
e

Zmm allen wrench

SERVOS

—

3mm allen wrench
= —— —— -
i U7 These ARE NOT included with
BATTERIES the kit:
FOR RADIO 2 CHANNEL RADIO SYSTEM| Phillips screwdriver
BATTERY | ENGINE AND EXHAUST SYSTEM S *D

HOLDER |

5/16" nutdriver
The OS Max 21VF-B, 21VF-C, 21FSR-C, 21FSR-B, Enya B :
21CX BUGGY and Irvine 20 or 25 CAR engines will '
SWITCH mount with little or no modifications. Others will require

j{m;]. either additional parts not listed here or more than slight
i modifications. |f you are planning to use an aircraft type
engine you MUST supply it with a heat sink device to help
cool the engine. Without a heatsink, the engine will

overheat and be destroyed.

RECEIVER®

%

This type of radio system can also be used
for other models requiring only two chan-

nels of control. | Awl
You will need to purchase a muffler and manifold. The

ﬂq:! — 'r i T . __.H-. |

CARS g . | Kyosho KC-32 Muffler is recommended and will work Sharp L i ey
| those engines listed above. You must choose the proper | hobby  /ZLZMmBBEA"""" 7
manifold based upon the engine you are using. For the | knife /—\‘
0SS 21VF-B and VF-C use the KC-31 Manifold. For OS 5““““‘
| and Enya side exhaust models, use the KC-44 Manifold
and for Irvine engines use the KC-44A Manifold. See ﬂ
page 15 for more details on these items. Four-way ¢ ¥

Wrench am
(7A\ KC-31 I+
¥ ) RE MANIFOLD

Cyanoacrylate glue (such as
Jet, CA, Hot Stuff or Krazy

| \.GIHE}
KC-44
KC-32 MUFFLER KC-44A Polyurethane
SE MANIFOLD Paint
| ITEMS YOUWILL NEED FOR RUNNING
‘?[J[Eﬂi . . Mask ing tape
| Pt i ’ V :
L i 1/ Y - : T—— -
e, I Electric Start e >
L~ o 1.5 Volt Glow Plug s e 12 Volt Field |
Glow Fuel Fuel Bulb  Glow Plug Battery Connector “Do-Nut” Battery Paint Brush |
IMPORTANT! BEFORE YOU BEGIN | METRIC NUTS AND BOLTS

A WORD OF WARNING is necessary, especially if this happens to be All nuts and bolts used throughout this kit are metric size. Therefore,
your first gas-powered vehicle. Gas-powered cars are subjected to stress | some of the notations may not be familiar to you. An M3 nut is a 3

| and strain due to high engine RPM, rough terrain and the racing/high per- millimeter (3mm) nut. An M3 x 15 screw is 15 mm long and 3mm in
formance usage that they receive. As a result, they need continual pre- diameter., Some round parts may be labeled as a ”4.}3 Washer' (this
ventative maintenance to keep them in operating condition. would be a washer with a 4mm inside diameter) or a '3 @ Bushing"”

| {a bushing with a 3mm inside diameter]. At various points throughout
This is a sophisticated model with a large number of moving parts. Before the manual these parts are labeled and pictured in their actual size on the
you begin assembly, take a look through the box and these instructions left hand side of the page. For your reference, 1 millimeter equals ap-
I:-HrE'fLI”‘!," to decide whether or not You are :I"Ef'."ld"p" for this Ehﬂnﬂ'nge.r I f prﬂhimateh; [}39 inches.

you do not feel that this type of model is for you, it may be returned to
the dealer as long as it is NEW and UNUSED. UNDER NQ CIRCUM-
| STANCES CAN YOUR DEALER ACCEPT A KIT FOR RETURN IF M3 x 15 SCREW 4 F WASHER
ASSEMBLY HAS ALREADY BEGURN! If this is not what you bargained
for, then go no further and return this kit to the dealer immediately.
BUT, if a little maintenance doesn’t bother you and the thrill of high per- —— 3mm O 4mm
- _ _ | -

lETETTR TR

formance driving is for you, then don’t hesitate another minute! Read
through this entire manual thoroughly to familiarize yourself with the
parts and methods of construction used before actually starting to | 15mm
build.

|
e




[ In addition” to" the damper oil and dliferetﬁmi oil_(red liquids)
you will also find a small tube labeled ¥screw.

‘bluish-green locking compound ‘should be used on all NUTS

| AND BOLTS in the car including those parts which are ALR EADY

ASSEMBLED. to ensure reliability. If you do not use the screw

m&ﬁ” This. * *" out. tls;uthis’wne of cément only on’the nuts and bq!::s. When it

. i cement, all the nuts and bolts of the car WILL eventually *Fﬂ

~calls. for namant in the manual USE*EI'I mstnﬁ;c wpe nf gfue
sunh *aa Jet EA or Hnt Stuﬁ | | A

k] SVIALL PARTS USED

L_ M3 X 10 SCREW (2)

T “I M3 X 20
FLANGED SCREW (2)

M4 X 6 SCREW (1)
E TN

@ M3 NYLON NUT (1) |

@ 4 A WASHER (1)

M4 X 10 BOLT (1)

"Q}}__'

s STEERING LINKAGE
GUIDE (1)

[E] SMALL PARTS USED

M3 X 10 SCREW (2)
[:]EB ' KING PIN (4)

® . BALL

(FOR THE TIE ROD)

k€] SMALL PARTS USED

() '* DAMPER BALL (2)

While the front dampers (shocks) are al-
ready assembled, you must fill them
with oil. Disassemble the spring damp-
ers by first removing the spring retainers,
then the springs.

7 SPRING
RETAINER

" FRONT SUS. =
SPRING STOPPER

EIWFHQNT
. DAMPER

You may then unscrew the
damper stopper and fill
the damper with oil,

5 % FRONT
3 SPRING

DAMPER
STOPPER

7 TANK STAY
KJ main cHassis

M3 X 20

FLANGED SCREW (@,
S

M3 X10 SCREWS

NOTE: The left chassis
rail is marked with an
oval hole here.

= e
/ M3 X 20

- FLANGED SCREW

§ M4 Xx6SCREW
- - 4 9 WASHER

G

f
\1— -'4; SERVO SAVER
SHAFT

& STEERING
LINKAGE GUIDE

ISERVO SAVER

M3 NUT

SERVO SAVER
— 2> MOUNT

M4 X 10 BOLT

14 KING PIN
M3 X 10 SCREW

T BALL
(FOR TIE ROD)

L

HLIB CARRIER

Ty
* MOUNT (R) L9

J,
'3 HUB CARRIER
MOUNT (L) =

14 KING PIN - i
/

-1 HUB
CARRIER

E FRONT DAMPERS

NMOTE: We provide two vials of
oil in this kit. One is thin and is 'S DAMPER BALL
 DAMPER OIL O used for the dampers. The other is _
(THIN) thicker and used for the differen- AN 28 BALL END
tials.
DAMPER
STOPPER
2mm t
EXCESS OIL
| PISTON
: _ DAMPER /
@ O * WRENCH
li 2- 30 41
Fill the damp- Replace the Leaving gaps as You may now tighten
er with oil. piston and shown above, de- the damper stopper us-
damper stop- press the piston al- ing the damper wrench
per. Do not lowing excess o0il to as shown. Reassemble
tighten all escape,. the dampers.
the way. > )

-



[z} SMALL PARTS USED

M3 X 14 SELF
o TAPPING SCREW (2)

mM3 X 3SET SCREW (2)

(D M3 X 5 SET SCREW (4)
(I) M4 X 6 SET SCREW (4)

L]

21 LOWER
ARM SHAFT (B)

M3 X 14 SELF TAPPING

—) INSTALLED

(] A OWER ]

W ARM SHAFT A (2)
(] LOWER

2 ARM SHAFT B (2)

— 1

UPPER

M4 X 6

SET SCREW

—8

E FRONT SUSPENSION

14 FRONT UPPER ARM

SCREW TEMPORARILY -~~~ N

% UPPER ARMSHAFT (B) _ '7"BULKHEAD (L}

2 T;EES;{HA FT A (2) ; " _UPPER ARM SHAET

3% ARMSHAFTB (2) W ’“ : - M3 X 3SET SCREW

.h:.: '5“ . ,__‘\ a g‘
@ @wDAMPER BUSHING (2) | 2 Z
I| _ " " i ' wr— 2% 3@STOPPER
Tt b S G ~ ““ UPPER ARM
* 2 JVSTORPER () », SHAFT(A)

4+ DAMPER COLLAR M4 X 6 - s T NOTE: Avoid excessive force

SET SCREW % ' P ”i_ I AXLE EE&_HING when tightening the set screws

 ERONT Fg =3 ) onto the hub carrier and bulkhead.

AL " LOWER ARM / ) .
@ / Assemble  two |
& = = \ ::'Eﬁhﬂfnﬂm"ﬂﬂ: 5 DAMPER - 0 LOWER ARM SHAFT (A)
RING (2) 2mm BALLS (16) RETAINER (2 ) ;:r’ “_ “’; SR Rk e COLLAR
31 AXLE BEARIN | . 4 lose any of the |
A - AT small balls.
[5] SMALL PARTS USED S f/ S waEL
R TAPPING SCREW |
mm M3 X 20 SCREW (4 |
(Il.. TR UM43H 10{;ELF (4) FRONT SUSPENSION
CI]I[[ED TAPPING SCREW (4) (INSTALLATION)

MS FLANGED NUT (4)

[5] SMALL PARTS USED

NOTE: Do not overtighten the
self tapping screws!

Q] I M3 X 25

FLANGED SCREW (1)

M3 NUT (1)
M3 FLANGED
o NUT (1)
W TIERODL (1) |
il !||!"!IlI||i'LIi!'!.'.‘1||!.ili| Py Ty W * 0 16
:3|:|__.
TIE ROD S (1) waxX 20

®=""!L'TIE ROD BALL (2)

Assemble the tie rods and ends to the
lengths as shown below.

23 TIE ROD

el

=

" TIE ROD END e
”%
O e

ROD END

“TIE ROD (S)

WTIE ROD END (4)

SCREWS

E TIE RODS

M3 X 25 FLANGED

SCREW /(_Ji__{
< Pl L
*--L._.:ll__-—:;,n-._'“i'_-_-___:_.______hlr:'-_-l—\"'1II

M3 FLANGED

2 TIE ﬁnu (L)

]

M3NUT

2% BULKHEAD PLATE SR

This.hule
faces forward. |

] - ‘l:.tl

. M3 FLANGED NUTS

= M3 X 20
SCREWS

Remove the small set screw
and fill the differential with .
the thick, red oil.

| - I - -'l
| | %
i
S, | - .-'.- N
= I'-\. - hy ;.
h, Y
6:} X II N\ p

& TIE ROD (S)\ N

Yy




SMALL PARTS USED

M3 X 12 SELF

o> TAPPING SCREW (3)
M4 X 10 SELF

[D TAPPING SCREW (2)
M4 X 18 SELF

TAPPING SCREW (2)
3 AXLE BEARING

RING (2) 2mm BALLS(16) RETAINER (2)

|
@ DAMPER COLLAR (1)

40 X Tmm THICK
WASHER (1)

©

32 DAMPER STAY (A)
% BULKHEAD PLATE

1§ BULKHEAD (R)-{

M3 X 12 SELF
TAPPING SCREW

Leave about 6mm of this

screw exposed for the
time being.

S| —7BULKHEAD (L)
& 1.5mm
o

-,

M3 X 12 SELF
TAPPING SCREW

this

Leave 1.5mm of
exposed.

screw
[E] SMALL PARTS USED

M3 X 12 SELF
(jmmmme  TAPPING SCREW (2)

@W M3 X 14 SCREW (2)

[IDM3 X 5 SET SCREW (1)

M3 NUT

" (THIN TYPE) (2)

= ]
<Ei3 % BRAKE ARM (1)1

Ej%_f v BRAKE PLATE (A) |
' E’ | - % BRAKE PLATE (B) |
1 The disk will
O slide through here,
Pl

REAR AXLE

NOTE: Do not overtighten the self
tapping screws!

M4 X 18 SELF

30 AXLE BEARING

M3 X 12 Self Tapping
Screw (prevents disk
vibration),

| 7 BULKHEAD (L)

s DAMPER
COLLAR

3 BRAKE COVER

Add oil to the rear differ- &,
ential as you did to the £
front. (Remember to use the
thick oil).

E BRAKE CALIPER

M3 X 14 SCREW

M3 NUTS
(THIN TYPE)

3 BRAKE CALIPER

4.
3T BRAKE PLATE m}}@'ﬁ\

4 BRAKE PLATE (B)

3.

Install the caliper assembly so
that the disk can be inserted.

M3 X 12 SELF
TAPPING SCREWS

BRAKE CALIPER
ASSEMBLY

(FOLLOW STEPS 1-3IN ORDER.)

TAPPING SCREWS
(FRONT OF CAR)

<A

82
DAMPER STAY (A)

4@ WASHER

= Assemble the
axle bearings
as they are
shown here &
in step 4.

26 BULKHEAD PLATE

M4 X 10SELF N5
TAPPING SCREWS™~—_

- M3 X 12 SELF
TAPPING SCREW

'§ BULKHEAD (R) 31 AXLE BEARING

g— M3 X5 SET SCREW

4

g JOINT
~ COLLAR

7

DISK

NOTE: Insert the joint collar
through the bulkheads beforehand,

|

_5_



[E] SMALL PARTS USED

(jrmmIIIIG M3 X 20 SCREW (4)

M3 FLANGED NUT (4)

@ 30 WASHER (1)

SMALL PARTS USED

M5 X 5 SET SCREW (4)

Install the joints with about .5 - Tmm
play on each side as shown.

The differentials are factory assembled.
This exploded view has been provided
for your convenience.

B M2.6 X 5 SCREWS

B SPROCKET

 DIFF.
® BUSHING

., BEVEL
¥ GEAR (L)

— % CENTER SHAFT

FRONT
-# BEVEL SHAFT
|
*é} # BEVEL GEAR (S) 7
’ |
® DIFF. SPRING -

#s BEVEL GEAR (L)

E REAR AXLE (INSTALLATION)

M3 X 20 SCREWS

Install a 3@ washer on
this bolt only.

M3 X 20SCREWS

Install the M3 flanged nuts on the other
side, as well.

AXLE JOINT

M5 X 6 SET SCREW —3

42 JOINT

REAR

|
I

42 JOINT

MS X 5 SE

4

NG

4 JOINT M5 X 5 SET SCREW

_E_



KKl SMALL PARTS USED

M3 X 14 SELF
[ T TAPPING SCREW (2)
: )

——

D M3 X 5 SET SCREW (4)
% ARMSHAFT A (2)

@ ARM SHAFT B (2)

M3 X 14 SELF S (FASTEN

TAPPING SCREW
» REAR LOWER

SMALL PARTS USED

(jIIIDMS X 14 SCREW (2)

M3 X 25 SCREW (2)

M3 NUT (2)
N M3 FLANGED
NUT (2)

2 DAMPER
BUSHING (2)

45 DAMPER
COLLAR (2)
4 DAMPER
A Y BUSHING
a3 DAMPER

o M3 COLLAR |

& FLANGED NUT
B 1&]

M3 X 25 FLANGED
. SCREW

“ DAMPER STAY (B)

[E] SMALL PARTS USED

(M M4 X 6 SET SCREW (4)
:@ M3 NYLON NUT (2)
@ % DAMPER BALL (2)

J —__ LOWER
®  ARM SHAFT A (2)

UPPER |
2 ARMSHAFT A (2)

#DAMPER COLLAR (2)

#REAR SUS.

mwREAR SPRING SPRING STAY

TEMPORARILY)

REAR
% LOWER ARM _#7

ARM SHAFT (A)

20 ARM SHAFT (B)

E REAR DAMPERS

@—— M3 NUT

M4 X 6

STAY

=

fa

" REAR SPRING

% BALL END

= 15 DAMPER BALL
T

g i

“ (INSTALL FIRST)

22 UPPER ARM SHAFT (A)

Eﬂ* M4 X 6 SET SCREW

__J,'_



G SMALL PARTS USED

M3 X 8 SELF
TAPPING SCREW (8)

M3 X 5 SCREW (8)

3¢ WASHER (8)

©

5 COLLAR (2) |

Place the four wheel shaft bearings onto
the four wheel shafts as shown.

WHEEL SHAFT
an BEARING

[} SMALL PARTS USED

M3 X 12
CAP SCREW (2)

M3 X 30 SCREW (1)

7 M5 NUT 5@ WASHER
g ()
i = N
@
M5 FLANGED '3
NUT (1) 68 WASHER (3)

1)

NNV = ApsusT sPRING |

O R

(1)

@

% E RING (1)
(E-4)

8 TENSIONER
GUIDE (1)

After completing the assembly shown at
right, install the tensioner guide and
E-Ring onto the tensioner shaft.

i7 TENSIONER GUIDE

® E RING
(E-4)

'
|
- " 'ﬁ

Ol

8 TENSIONER SHAFT Vg

m SWING SHAFTS

NOTE: The rear swing shafts are
thicker than the front swing
shafts,

M3 X 8 SELF
TAPPING SCREWS

3g'N

A |

4% WHEEL SHAFT
47 WHEEL SHAFT BEARING

NOTE: Remember that the front swing

shafts are thinner than the rear swing
shafts.

M3 X 5 SCREW

4, WHEEL SHAFT
" BEARING

0 gl

4 WHEEL SHAFT Then Install the swing

E SPUR GEAR MOUNT
50 WASHERS

i g

1]’5,. SPUR GEAR
BUSHING

/M3 X 12 CAP SCREWS sied ]

NOTE: If you are using the OS Max .21 place the
circle mark on the outside as shown. For lrvine or
Enya, the circle mark should be placed on the inside.

NOTE: The No. 114 Spur Gear Bushing can only be
replaced by the Kyosho LD-7 1 Ball Bearing Set.

NOTE: Fit the collar into the joint first.

60'WASHERS

M5 FLANGED

shaft,

M3 X 30 SCREW
63 ADJUST SPRING
6@ WASHER

ﬁ # SPUR GEAR

SHAFT

\
\

———
——

% TENSIONER SHAFT

L
58 WASHER —@
.%ME NUT

— 2 —



SMALL PARTS USED
M3 X 16 CAP

(= SCREW (2)

SMALL PARTS USED

E SPUR GEAR MOUNT (INSTALLATION)

M3 X 10 CAP
{ [ SCREW (2)
CLUTCH PIN (S) Completed
K FOR OS (2) |  spur gear mount —
€ 335 CLUTCH PIN (L) P
Drive the clutch FOR IRVIME (2)

pins into the fly-
wheel as shown

below. NOTE: Use short pins
a9, 50 {l for OS Max and long
pins for lrvine or Enya.

CLUTCH PINS
50
Y FLYWHEEL
SHORT PINS FOR OS LONG PINS FOR
o """ IRVINE| M3 X 16 CAP SCREWS - -

49

CLUTCH
PIN (S)

PIN (L)
OS MAX INSTALLATION SCLUTCH SHEET 5 PILOT SHAFT

3 FLYWHEEL SPACER

Once installed, the pins should project
either 10mm or 12mm.

Manifold adapter |
KC-44 {0S, Enya) |
KC-44A (lrvine).

IRVINE OR ENYA INSTALLATION

FLYWHEEL s PILOT SHAFT
SPACER

52 (ENYA ONLY)
5 FLYWHEEL

NOTE: If you plan to use a side exhaust
engine such as the OS Max .21 FSR-B or il
Enya .21 Buggy engine you will need to CIRCLE - MOUNT (A)

=,

55 ENGINE

purchase the No. KC-44 manifold adapt- MARK
er. (For Irvine use No. KC-44A). If you INSIDE
install the OS5 Max .21 VF-B rear exhaust
engine, use the No, KC-31 adapter.

M3 X 10 SCREWS

! SMALL PARTS USED

CIRCLE
. MARK

% CLUTCH BEARING (1) m CLUTCH OQUTSIDE

—
ROLLER

BEARINGS (6)

For Irvine, trim the crankshaft to

@ 14mm. For Enya trim it to18mm.,
¥ ENGINE MOUNT (A)  gooth off the end of the shaft

before installing the pilot shaft,

Do not cement the clutch
lining. Simply press it
into place,

5@ WASHER (1)

Insert 6 rollers into
the clutch bearing |

@ as shown below.

80 WASHER (1) 22 E Ring
(E-3) (1)

BEARING

Install the clutch spring

8@ WASHER
and shoes as shown below.

»
_~ BEARING

ROLLERS
S

P | | :ee;_h the-H dciutf::"; 52 E RING
" earing oiled at a -
CLUTCH SHOE . @ D €3

s« CLUTCH SPRING

’

\\ 59 CLUTCH

L2
CLUTCH
0 LINING

5@ WASHER




m SMALL PARTS USED

M3 X 10
CAP SCREW (2)

M3 X 16
CAP SCREW (1)

3¢ WASHER

Adjust the meshing of the gears so that
they move freely but still maintain good
contact. “Backlash” is the amount of
ply in the gear mesh, You should have a
small amount of backlash. |

w SPUR GEAR
s CLUTCH BELL (12T)

Barely loosen 3 motor bolts to make
your backlash adjustments retighten
when adjustments are complete.

Els] SMALL PARTS USED

@ @ CHAIN JOINT (1)
m CHAIN WASHER (1)

é an  CHAIN CLIP (1)

EI;GINE

MOTOR ASSEMBLY

M3 X 10 CAP
SCREWS

-

Install the strap as shown to iy STRAP —
the bulkhead plate. This pre-
vents the chain from derailing.

FRONT

Adjust the tensioner shaft so
that the chain has about
3mm of play or slack.

To dissassemble the chain,
remove the chain joint and

clip.
Fa am CHAIN CLIP

 CHAIN WASHER

BUMPER st

m BUMPER o BEINFORCEMENTY_—~~ . =~
i i | EDAHD -~ .'. . " - % w

I . L g o # ¥ =

| |
> B £
™ L Y
= o
_ .
g .
‘1 :

92 BUMPER

SMALL PARTS USED

M4 X 20 BOLT (2)

B HINTTR LRI

M4 NUT (2)

@ 4@ WASHER (2)

- _' —

f/ :

%t
M4 X 20 BOLTS




SMALL PARTS USED
@ ENGINE SERVO SAVER

M3 X 16 SCREW (1)

© M2 NUT (2)
B won:

O LINKAGE GUIDE (2)

M4 NUT

ENGINE CONTROL

™ SERVO SAVER

ON NUT (1)

O

5 ENGINE CONTROL
SERVO SAVER SHAFT

s LINKAGE
GUIDE

@ SERVO MOUNTING

éf- -~ M4 NUT

TENGINE CONTROL SERVO SAVER
FX] SMALL PARTS USED |

G\'ﬁ I M3 X 10 SCREW (2)
'-mummumummummm M3 X 16 SCREW (4)

NUTS

'I'. (/1! R THEA TR TR T |
“ M4 X 40 SCREW (1)

. M3 X 12 SELF
WL TAPPING SCREW (8)

) MaNUT

You may need to trim away some of the
shaded portion of the servo plate to fit
YOUr Servos.

(

M3 FLANGED
</ NUT (2)

M4 X 40 SCREW

2Zmm holes for
| servo mounting
(drill these ac-
cording to vyour
Servos).

i~

0

[ +~ 2SERVO PLATE

L

M3 X 12 SELF

M3 X 3SET SCRE
TAPPING SCREWS

ENGINE

STEERING " LINKAGE ROD

SERVO

SERVO
" PLATE

F SMALL PARTS USED

[DM3 X 3SET SCREW (1)

i LINKAGE BOOT

Use f

quick

- 3 _ o al |
setting glue b {i_ > 1 | Fo
*’.-:_. 4 i E
Ayt " Z
@ linkage boots. g 800T | 2
| ﬁ '
[D M3 X 3 SET SCREW (4) SLOW  |&F

I 20 STOPPER (3)

WAL LINKAGE SPRING (1)

T4

M3 X 16 SCREW

M3 FLANGED -

i

" RADIOBOX

~ )
oy
4 2
= . F‘ _':-k__,.f"'

N E,“‘;‘{Ji:ﬂ fﬁ” ;__H___h_ |
,f’;“ql ;g;' g O\frfﬂ"‘-ﬂ— Make an opening
| of your servo horns. — " here for the control
e \\ I rod to pass through,
. 1_‘,:_':.-*
- 5] ENGINE LINKAGE :

" LINKAGE ROD (B)

i J J
LA

M3 X T10SCREW

|
11 SERVO PLATE
COLLAR

— o o — -

o éf‘ E—- — M3 X 16 SCREW
~ 5 |

SCREW FROM
YOUR SERVO |

SERVO HORN

|
HLINKAGE ROD (A}

- | , =
e

LINKAGE
BOOT

M3 X 3SET
SCREW

(A) |

14 Zﬂ

. STOPPER

~ 't LINKAGE
SPRING




5] SMALL PARTS USED

D M3 X 3SET SCREW (2)

“ 2@ STOPPER (2)

¥ SMALL PARTS USED
TO THE CARB

e

o

.
L i,
f T—"

nFUEL TANK .

' FUEL TUBE

w FUEL PIPE

~ FUEL TANK
" BUSHING

" FUEL TANK

| ﬁ
i | —
L

|I‘|'[E=+C.E!I tube should |
be near the bot-
tom.

Bend this air vent tube
as shown.

F5] SMALL PARTS USED
MOUNTING THE RADIO SWITCH

" & SWITCH BOOT
" SWITCH PLATE

These screws come with your radio sys-
tem.

] SMALL PARTS USED

M2.6 X 12 SELF
e TAPPING SCREW (16)

Cross-section view of assembled wheel/
tire.

57 WHEEL

(B) | ﬁ —={8)

@ BRAKE LINKAGE

" NOTE: The amount of brake can be i LINK R S
adjusted by loosening the stopper set ’ AGERODIC) )
screw and shifting the position of the i) Zﬁ
stopper. STOPPER
= - s
J—— / HIGH SPEED — M3 X 3
SLOW P LOW SPEED (BRAKE DISENGAGES) SET SCREW |
. (BRAKE ENGAGES) |
7 2@ STOPPER —{3) -’f"‘g
N
M3 X 3 —6 = 1) ENGINE CONTROL
SET SCREW [ SERVO SAVER
FUEL TANK
This will be connected —-¢
later. FUEL
" NIPPLE

ny FUEL
TANK

@ R/C SYSTEM L[J

RECEIVER

i ANTENNA TUBE

Pass antenna )
through this hole

TAPPING SCREWS

Move the stopper to ad- .
just brake,

Use foam rubber to in-
sulate and protect all
of your R/C gear.

RECEIVER
BATTERY BOX

The lettering faces this
side.

o J

Y
Ly

-.:\."-\.ﬁ_ &

#h
% WHEEL
"“‘ WHEEL (B) o E}

Tighten the four wheel screws evenly
by tightening each one a bit at a (A)
time.

INNER %5 INNER WHEEL

WHEEL - ——

5 TIRE a5




s SMALL PARTS USED
E WHEELS (INSTALLATION)

% DRIVE WASHER (4)

M6
FLANGED NUT (4) |~

See page 15 for muffler
installation.

Note that the drive wash-
er is keyed to the shape
of the wheel shaft.

4 WHEEL SHAFT @

80 WASHER
%« DRIVE WASHER

Install the radio box cover and seal as

TIRE/WHEEL

M6 ELANGED NUT

Tighten the nuts so that the
wheels will not spin freely.

m PAINTING (VANNING)

VANNING BODY
5, (ROLL CAGE)

SEAL

p SR

M3 X 10SCREW

Use a high quality, fuel proof paint.
Regular model enamels will disolve
and flake off.

SMALL PARTS USED

0
(J==== M3 X 10 SCREW (2) [ﬁ |

[,
-n.__‘--

S
9 VANNING BODY (ROLL CAGE]

33

The driver is made from clear plastic. L;ﬂ‘: = 1 Vs
The best job can be had by painting the | AWL PAINT THE AN ) O /“'
inside. Before painting, wash the inside INSIDE. & 2% X\

with a mild detergent (like dish soap) |

and warm water to remove any manu-
facturing oils. Make sure the plastic is
completely dry before painting.

Trim the shaded . DRILL A SMALL
part first, | (4mm) HOLE HERE.

= ——



E% SMALL PARTS USED
M3 X 20
(

SCREW (2
qili M3 X 25
I

SCREW (4
M3 NUT ﬁl@

|
[%.. |# INSTALL KNOB (1)

re

Tl T T TR
I I

AT

I

M3 X 25

FLANGED SCREW

H-\.

."\-.\__

35

Trim the shaded areas from the
Presto’s body. See step No. 33 for

painting tips.
HOLE FOR  8mm HOLE
ANTENNA —

.l\'. H,.-""-.-;-;

o

TR -
CUTOUT LINE

TRIM AS
NEEDED

EE SMALL PARTS USED

(Jmmmm m3 X 10 SCREW (1

(JIIIIITITY M3 X 16 SCREW (2)

M3 X 20
FLANGED SCREW (

M4 X 6 SCREW (1

TN

@) # FRONT HOOK (1)
W REAR HOOK (1)

INSTALL KNOB (1

M4 X 6 SCREW

REAR BODY HOOK
M3 X 10 SCREW

st REAR HOOK7 pr
i DAMPER (® T

: ﬂ' q“ J.I ‘.‘-“

30 WASHER
(2)

3@ WASHERS

N

% HOOK PIN (2)|

99 BULKHEAD

Ny

ROLLCAGE MOUNTING
(VANNING)

VANNING BODY 27~
9 (ROLL CAGE) ' ¥
s e

~

)
)

INSTALL
W KNOB

L.

g

M3 X 25
FLANGED
SCREW

i

|

M3 X 25 FLANGED
SCREW

@ BODY (PRESTO)

MASKING TAPE

)

2)
)

w PRESTO BODY

5 HDDR%

“PIN

@ BODY MOUNTING (PRESTO)

| ot ANTENNA TL.IEE

% HOOK PIN

‘8 JOINT COLLAR (A)

COLLAR (A)

INSTALL
9 KNOB

M3 X 20
FLANGED
SCREW




OPTIONAL PARTS

p—

" FOR OS 21 VF-B ENGINES

MUFFLER ..

Manifold if you are installing the OS |
21VF-B

engine. |nstall both as shown above.

the KC-32 Muffler and KC-31

(or 21V F-C) rear exhaust

FOR OS 21FSR-B, IRVINE 21-25,ENYA .21 ENGINES

KC-44 or KC-44A
MANIFOLD

Use the KC-32 Muffler and KC-44 Manifold {for OS & Enya)
or KC-44A Manifold (for Irvine) if you are installing any of
the side exhaust engines listed above, Install as shown.

USE AN AIR FILTER

AIR FILTER

e S

-
W 1

g
\q]i

S
| Llll

"Rl
ar -

|f vour engine did not come with
an air filter, you must use one! |f
not, dust and other contaminants
will damage your engine. The
Kyosho CB-110 Air Filter should
do the job for most engines.

DIFFERENT GEAR RATIOS

12T{5-3}

53T (L D—27) |10.6: 1
137(SD—54) | 52T (LD—26] | 9.6 |
14T (S D—55:|] 5/ T (LD—25)] 8.7: 1]

Three different clutch bell/spur gear comhbinations
are available to tune the car to your specific driving
situation. The standard gear ratio is 10.6:1 which is

5 CLUTCH BELL 7 &
“(12T1) A

. SPUR GEAR

best for climbing and handling. For more speed,
try one of the others. Because of the way the gears
mesh, the combinations shown should be the only
ones used.

'ONE-TOUCH’ FUEL CAP

!

g ¥

‘ONE-TOUCH’ CAP —

_,_J -"-.
. ",
L T T N
NN Y
NN
"y o ™ xl.“"x"
._‘-‘-'
"
The Kyosho
CB-161 ‘One-Touch’

fuel cap will make pit
stops and fuel-ups a breeze.
The cap's top is spring loaded A
and hinged for your convenience.

ADJUSTMENTS

SUSPENSION &_HMS
TURN SCREW

g

ARM
To adjust the clearance height, turn

Toe-in is an adjustment of the front wheels that
makes them converge slightly toward the front.
This helps the model run in a straight line. Toe-in

STARTING
THE ENGINE

The engine is started by using an electric starter
fitted with a rubber “‘donut’. Pressing the starter
against the flywheel causes the motor to spin (don't
forget to hook up the glow plug to apower source).
It may take you a few times to get the "hang” of

| This car uses a chain and gearing for
the drive system that moves at a very
high speed and can be dangerous if
not handled properly. NEVER touch
the chain or gears while the engine is
running (even if the drive parts are
not turning).

the immediate area that you are run-
ning your car. Kids love to chase R/C
cars, BUT the Vanning and Presto are
high performance vehicles capable of
much damage and pain if they run
into someone.

*|1f the car overturns, do not touch
the chain or gears. Try to pick it up
by the front bumper.

Mever allow young children to be in '

the screw as shown clockwise to can be adjusted by changing the length of the ) ; :

lower and counter-clockwise 1to threaded tie rods. This model seems to run best this, but keep trying. After a short time, you'll be

raise. with about 1 degree of toe-in on each side, able to start the car on the first try almost every time.
CAUTIONS

Always make adjustments to the
engine (needle valve, etc.) while the
angine is at idle. Hold the rear wheels
firmly (or have a friend do it for you)
so that if they start to move, the car
won't get away from you or get tang-
led in your cords or clothing. After
making the adjustments, put the car
down and DRIVE it to see if the ad-
justment is correct.




—— PURCHASING PARTS FOR YOUR KIT -
BERS LIST " ' | : enient parts
Y NUM = — : hese parts in conv :
e | | SCENIBIT M DEBDaN BRI Tor rour Mt SR Dier s you need, find the part in the
¥ e You can purchase replace hased separately. To figure out which pa EF: uide, below. When refering to the
' Main Chassis. . . . ) “packs’ which can be purcha Then consult our parts pack g Spring (Key No. 63)
Mount . ... ... P left side of this page. if you need an Adjust
b Bvabem oo : key number list on the le he Parts Pack Number, For instance, if yo
: EE::E Saver Shaft. . . . . 12' | parts you need, fﬂlwlg\"i;-:f: ;”.EII'E'*IS ;E'Ck LD-22 (Chain Tensioner).
+ Steoring Linase Guidel 1103 | 2R I O ey R
r Tank ETH'IT 1: {:A Pr‘ﬂi‘t'ﬂ ‘ A RIPTION EnNTE_ ] . =
N emEtals ':'A)} Vanning. . . $ PARTS NO. DESC % 89X | ) -
%  Vanning gﬂ%‘ﬂ“" cage) . . 1 LD—1 Eumpel_i" b Carrier 1 X 2 S —— ==
- vVanning Side Bar . . . . . .. 2 ) I n u o &y &
: b Carrir Mount () | [ 11 o7 :*ur: Htud Set | J9%x) mwxae
¥ mxa A, — |
% Hub Sherlar- MoupE AL o s =22 —=3 1 | Front Swing Shaft X2 X - -
4 KingPin . ... ... 4 Y B T o @ 33X ) —
12 Damper Ball . . .. ....... 2 L0—17 | Chain Wi G X | —
1§ Bulkhead (R) . .. .. .. 5 O g B rg 1l | B
8 Frone Lowsr A, | L) | 3 = Engine Mount __ 35 56X | — -
'$  Front Lower Arm, o LD—201 ENgine ViC - §§ B 84X ] '
't Front Upper Arm.ij- 8 ol & 0 —22 | Chain Tensioner 8 -
2¢ Lower Arm Shaft A - |_._j=_._.:2 . Gear Shaft B X 1 o3
2t Lower Arm Shaft A """" 4 LD—24 | Spur Gear Shaft @ w } =
x Upper Arm El‘h'l-I:t .+ "o . LD-Ef M-ﬂin GE‘Er I:E._ST]' o i R o
3 prﬂrufgﬂsﬁi:gt ey - b —35 | Eng. Con. Servo Saver 10 70X | T
=4 mp Ll * P L o =1, A R o A X 11} I
2 3P Stopper. . . .. .. PR I~ Tank -—-E-E—-H-I—IE-'"— ! . u ; X1 RBHBEx2 _
2  Bulkhead Plate . .. ... o] =D ch. Bx. Set (Rad. Bx) [ 32 73 i 82 % w ® mX
2t ﬂamEarGti 4 LD—38| Mech. Bx. HHE B - S
:: $ﬂr'ﬁud i-; - m e : Rd—'ﬂ'a— Spike Tires ) o 6 T4 78 B0 7T X 169 TEX 2 i
3 Tie Rod i Raipenel L D —45 | Linkage Set — ax ) _ S —
8 AxleBanng. ..o.ooo0000 B89 1 SEWG Saver [S_tegrlng 3 PEREETS |
32  Damper Stay M""":.J L LD —47 h Bearing 9 X 1 _ : =
M Brake Cover . . . e bl LD =70 CILI‘IZE Bea i - o
8 Dy Houk IErafo Gl ] LD—74 | Drive Washer e 2 ;
D's _______________ =~ t in ] .I o - — e —
% E:ahg Al‘l“l‘l. T P M e TPy - } L DH?E Da_mpgf HubbE!‘iEus g 5*:1 “ !]‘ me . 'ﬂ. “ _F_IH 2
® Brake Plata (A} . . . ... ... 1 "~ _p-79 | Rear Differential |
¢ BrakePlate(B) ......... 1 | LD=7 Sh: ft T _ |
3% Brake E:ahP ******** 1 CB—11| Ewmg - * -
B ATOREINRIE ¢ ron s 2 | cB8—13]| Rear Wheel Shaft € X2 - i
“0  Front Swing Shaft '3 15| Ball Bearing UX2 _
al Jaint . . . ST TR L TR T, O TN S *3 {:E.—'LE < ill}{i ! jf H:E T
a4 Ell"-ﬂp E'n:g‘g R A TR s e r " - C.E —28 C[uﬂ_:h_Eﬂni E'Et @ X 2 . R
| AT U e | “cp—e2| Joint S
- ar 8).... CB-—52 L 4
g;- g:mgﬂf ":u'lT! """""" : ‘; CB—=£7| Clutch §E_”_“Q —— 2 X 3
4% Wheel Shaft . . . S | * T & Rina (E-3) 52 X 4 )
v Wheel Shaft Bearing . . . 5 cCB=72 | e Bl | suxe )
“ HearSwing Shaft . . . .. . . ‘s kK C—4) | Ball Bearing — R e _ = -
48 Clutch Fin (S) for OS. . . .. - £ .. Rear Oil Damper 15 28 )
Clutch Pin (L) for Irvine . . .2 c8-8 ) = 1 (12T) | sux1 — ]
g Flvwhll,,.....---”:j Sp—53| Clutch Bell (121 _.-_-u——é B ST
t E o 1 ~s0-s] guen ~ e - ﬂ
i o el R e B 1 R ; ' X1 phae e
5 PilotSheR 11l sy Y sp~—76 | Flywheel — | & = B
¥ Engine Mount Eiﬁif e S = - ﬁﬁtﬂﬂﬂa Set ) XD o
% Enginﬂ MODMMIE (B0 o0 d e < SD-— Z-’E e - | x5 ——— i
& ghach ghos ..o, sV s 2 FM—20 | {:]utc:_l*l Shee T i
¥ Clutch Spring . . . . . .. 1 Set '  Flywheel Spacer 0. . - =
s Clutch Bearing. . . . . . . o | F M-28A 9 % 10 e
& El"ﬁﬂ h::?ﬁqu R s } FM—29 | Body Fi"{- —— X ) — ___.
. 3 A A s
i € Ring P SR % FM—T3 ?‘mtfgr}mef o S 28 W 0w WX 2 99X i
& Front Hook ?Péaim Onby) . . .1 B Erbo HERALC LS L L L A3 X 6 —
¥ Spur GearShaft. . .. ... in) EF 35 E__tl'?lﬂ : — 5 1 3 B
W Tensioner Shaft. . .. ... 1 KC—1 | Main Chassis By RS _—
W Tm:mnnr Guldﬂ- Tt o FlatE Set ixX1 I RXe -
# E Ring e N el h &< rrier Mount el
" L:nlu Gu I Shate. o , c—-& | Hub Carrier M -
i Enﬂ 6‘”“ Servo Saver .1 Set E._ K A P!n 4 X 4 = —
11 Eng. E':nn Servo Savar . . e KC—7 ing e YR - e —
Gy r 4 g B et E e . | K C =] | E‘Ulkhead - e X 1 — SEEES a J
i SRL e COKRF: siosiite 58 ) | Front Arm Set 4
7 m51nppgr. T e R :2 Set K ,,: g. 551; W 1% Hi:":- 1 —
3 Lingags COUTE ;1 0o - 29 2 K C—10]| Rear Arm WX6 2 X4 X2
rf* H:ﬁ:&'ﬁ Rod }A} R } KC—11 | Arm Shaft S'El 49/ X1 fX2 S
gi': Lmklngauﬁﬁring ....... g X C —TE Spur Gﬂar MBLIHT _: « “4_5 ;"-'57 o - —
HH u 1 & & * & B . o il s IR [ ek S e, T G — ca i
I:- L_lnuﬁa Rod (C) . .. ... : _'1 kc—17| Collar Set T X 10 —
 SwitchBoot. . .. .. .. e l_hi-ﬂ —18 Sﬂ stuppef ~ -———"l_—‘!‘ X2 o
® SwitchPlate. .. ... .. it Rear Spring Set N N _—
-l R R T | _KC—19 TE4] X4 . — B
® Diff. Metal. . ... .. e el kc—20] E thH T % 3 = N
& Bevel Gear(L). - . .. et B | Joint Collar (Presto) _ & - :
A i F L i S e 2 K€ 2] Collar (Vanning) s x1 wx2 ]
-.'-'; E“Hr Ehﬂft ....... i 4 h: ': "-EIE Jn'nt u | :E : 4 H-'I i -
% BevelGear(S)........ in | Brake Set C2 Caliper )
M Diff. Case . .. I} : _KC-—27 | Set | 3% 37 38 X -
% Hook Pin (Presto Only S | kK c—30| Stainless Disc Se T - :
® Rl s on B0 T0 [ xc=3| Body (Vanningl ——["p w1 - -
E E:dmp‘r.n‘]nfnﬂ:ﬂ Board. . l KC =34 | Eud'l!.f 'I_P!'EST"J] g ‘3 % 1 L= - —
L . | :
ﬂ RG] M 220 00me e 0 0 a _KC-—35 Rear Sprinl? ﬁtngrestﬂl ETrEe
ke o SCDCERE S D R K C—36 | Body Hoo % 80 X 2 -
ol AR R R 4 . Wheel Set -—-j
% Drive Washer. . .. .. .. 1 KC—37 — W ench 1 Set R
% Damper Wrench . . . % KC—38 | Screw Set & Wr + _ -
” Iﬂ’-t.l I H.I'll:\‘b Wo-g.a B8 #9049 1 e DE'E'E] L— ) i
® Radiogouses .o : ] Clutch Pin Set 30 x 2 IONAL PARTS
« Radio Box u L L - =
w Driver (Vanning UH'\!" } : Kc'd' _'Q_FT . ? 1 }
nﬂnlﬁr] . . D-55 as a set ||
" e Sdy tglrﬁrtun Only) . .2 e 1 (51T) Use with S (9.6:1) --
ool Vol RSBt G 2 _LD—25 | Main Gear 27T) Use with SD-54 as a set LT .
1l e ey Spring Stay. . . . : :% LD—26, Main Gear (5 Replaces Key No. 114 (2 Requ =
" E“"Egﬂﬂﬁstif e LD—=71| Spur GE?I_.EEH“—JP%;U Eng. | .
ear o S i - - |
:: Front %:rn;:nr. R % L D—82 :hal“!::]::nsrp New Foam Type !
i Sﬂllnﬂ L] ALy E: - CB-110 ir ) - - _ -
. Spring Retainer . . . . . . . A | . =
Ul TR e e — T e —
Spur Gear Bushing . . . . . . -—-_ u . — - a . _—
% Eusl e ieS A oE ~5 b _ss | Clutch Bell (142) - tuﬁ:g; IE?"JF B & VF-C —
g el o LA E R R R 5 i — exhaus = =
" Fuel Tank Bushing . . . . 1 kK ¢ —31  Manifold for OS rear
. Fusl TUDB . . v ooaoeon e s ] [ ffler . _._Gl-lﬁ-‘;'
- B il SR KC—32 | MU | Side exhaust engines or — —
x Chain Joint . 111111 2 KC-44 | Muff. Manifold-OS/Enya | Side = !
m Ehiinﬁ\f::?hﬂr SOt '-—-1 a -E.ﬂ ! Damp&f Oil : - i _ .
v __ur ............ 1 | l:f . - ]
o e BT B v 1 Hard ﬂ” for DI g1 31 B
®  Rear Upper Arm . ... . .. : % e "Ball Bearing | Replaces Key nd Pins
ui Lower Arm Set . . . . ... > | | CB-—84 all Bear lutch Parts | Clutch Shoes, EFII'II'I'JE a
“» RearHub. ... ......... -4 HEE‘I{"H" _U'E-{“' C !"_tF — -25 side Exhgil.lﬂ‘ ______ —
o ddse! s R T | i $ I{E > ifold for Irvine Fits |Wi"'3_1_’n 25 -
M Decal . .. ... ... 0004, 2 I{C 44A | Muff. Manifolc
" Frnrﬁtjdpéi:g- - .. .48
i R R T T o
:: ‘Fi: RodBall. ... ...... '? wn:Hn B
L DL OR ... . o0 20 20 44 2 = —
m Diff.Spring . ......

Printed in Japan




|'.I

-I'F

| FRONTIE™

g

m.lrﬁ-ﬂ TJ‘G"E‘T — .
SUNER NUGEY & & @@=

LI S o w

PRESTO =
PRESTO

INTEGRA 4WD g H-ﬁﬁ lem
oo JEL

PSON| BILSTEIN i % %
o |F
II 14

m BILSTEIN

TW MADE T/W MADE 3 3
_. giﬂﬂ* !Iﬁ Q » !'Jlg! ‘I !‘. !]tlﬁ.:'l 1 !'“ !'!ﬁ-' -
SAND SUPER SAND SUPER

18 MIECYRANMAPNATEN REERNANBANPAR ~vF Eoonr




e

-.-“'l.

Pe n- mo.mm_ i

1'l.l|.l|l=
TEAM
RO

mwo. :
@ED _ :
e b 5
il I
. ..
g o ¥
- = u“ m .
ians 42




i~

ARHLS ﬂ e S S @

&
'Immnlwwn-.nlm El
ERTIRTY

m@ﬂw
sSAND SUPER SAND SUPER

18 BUGEY RADID CONTROL DFF ROAD RACECAR ~7Y270e
THBHO CORERGLATICN
K VEINMHE CORBCRATION

KYOSHO RACING 'I'IA.IuI
KYDSHO RACING TEAM

rcyusun

-
Yals ¥
-.-"—. T
il s |
IJi_ .\-.
v g -
i
4| ~ =W |
e Tl T
= |
| | - i
S
i 5 1
.'l.!.. =
o | 8]
'
=
= T
.
i
3
- |
=
- |
% -]
ol s ) - .
: 4
]
ot Ly |
] |l.;__:..=
P
|
S
- -
{ . '.."'_|_- w
L
-'ll_ {
[ — e '
_\_‘_‘—-.__‘_--'—\—_\_‘__
e
e
i i
~ T "y u\-"'-..____;:-_ =
i 3 -"-ﬂhh__;-_‘._‘--\___
-.'.\__‘ |
. — —————————— ———— — -
- —
1
i
— = = —— - — - — = ;
- _F.-._r'_'_._,_._-'—'"_‘_,.—-""'
_._.___,_4—'_"."-.-.-"_'_'-'-
- e
—
i
i
G 0D O

P T Tt gt



#EATERAAE 5 N —

® | |X

M3

DL )IC

&L
o &

LLEICERmIS

AL
v MC

37 L —F /N
PVNTTTéLx
U AR CANWMY S =

T

AL, T 4 1

N L i R L VR L . R

3 L s B e A e
e L= i o . I'. ....E e o o o H

nW%%?ZAJ_HJ)
CEARERKERL L9

o ey i Sl o

®J Di5a
L L7z, P

v MBIHAEH I/ .
“hFaAarFy bITL—F/Ny B

U‘-zﬁﬂ*

D&

ShHB 7L —FFF N
A}y baLvo

=L ¥F9,

TJL—FND) T —
IR (T TTF & Uy,

(FWIZLHTH L 2
LESNLHIZ 43 F v b
B)HY L

T2 K3lg 2
T —FNILEARBHALSIZHES L )R

\\Jﬂyffﬂff/h

s UVis L s
Vi EEE{)&:TG

PR TR0 > —

E_—F)LOw

Z#BST . BT L TF &y

A V4

— DL HIHDF DHD2DORFT
Bl

[

DX v+ 7L Y —H{EHE

AN
=

N B

ﬁ_”_
@;ﬁ&?\
f 80
S ol
oy O




1797 74WD #HiERRARE

{F 1= HA1EDEYDITD
- BUREHEAEION— VBRI TF 1~ F EN DU ESTRINDEIICF 1 —2H1 KEEYDIFTFAL,

O KNDARM—2H— KIZE B,

3 =R B @7 ar—HAFK
. _

Lé‘"

D I CHD 1 D 1 0

/(
S0 RO | GO 1 G 1 IO T O | Gt R Ol | ) G

KA RZAT—D@EIDEZAZRD LIV LU TICHIT, Fr1—>%&Fz—>51 RHPFEICH
EZADBEIAARRT—ETF Va3t —H1M F@DEREL Fr DR ThENELD A
LT RS,

on & R & # A = 7 il | *#

KC-43| /181 7414+ N geer 12,800 | 350

KC-44 | $95—v=k—=NE | Whx-> NA 2,800 | 120

KC-45 | ZXS v 7T v FIN—Y | h—K>F 7O M 1,300 | 120

KC=4B | /51 h s ] HAMEE LY T S—F 21— T ' 2,000 | 120
2¢ A bhyis— M4JAHRNET v v —

KC-47 | F 1~ 54 EB= b fi4 KZRF—. Fr—2H1FK, 450 | 120
M4 X102 v ELTER &1 4 J

IKKYOSHO =& %4 7102 RRBFRBEXFAR 1 —9—3 TEL 03(264) 4111ALF



KC—32 =75 —MD#LH

WA TIZF AN ER>T _ TLws =N THEATITE, "AHNEIH > TG
< L2t %Iﬁffﬁﬁ}uﬁﬁ%%éﬁavﬁ#m%:aﬂ
ANSEHNET, B
NZRA—2 5T THL L S
\\5 AN |
‘ BT
® G

T,

X T O OB, KY IR ES AN AEST
SLARET, Ry o AR5 A/N—=H VB

35 1 WA i
Eﬁ”JH”“47 2 by THRASBARTTE L,

L]
I

INA T A A IS - T
< L iAo T

KC—31 == R—ILFDODITH

sl s i g o
Y- T{fE-> TFE L,

D

ICyDSHD PEEXER TI02 EEHFKBXFABET1 — 9 — 3 H—E X% () TEL 03(264)4058

WA U T PLADED DO T MO REDDE




